
LEGIONELLA PNEUMOPHILA OCCURRENCE IN WATERS
OF EAST CENTRAL INDIANA

Bryan Troxell1: Department of Microbiology, North Carolina State University, Raleigh,

North Carolina 27695 USA

Christian Volk: Indiana American Water, 1710 Sylvan Nook Dr., Richmond,

Indiana 47674 USA

John L. McKillip2 and Carl E. Warnes: Department of Biology, Ball State University,

Muncie, Indiana 47306 USA

ABSTRACT. Drinking water is a potential means of transmission for the opportunistic bacterial pathogen
Legionella pneumophila. This study evaluated the presence of Legionella pneumophila in source water supplies,
granular activated carbon (GAC) filtered water, and the network of a public drinking water system in east
central Indiana using a pilot three-tiered approach. Water samples were enriched for Legionella spp. by
cultivation on selective media, followed by direct fluorescent antibody (DFA) staining for L. pneumophila
serogroups 1–14, and duplex real-time polymerase chain reaction (PCR). PCR targets included a 16S rDNA
segment and a macrophage infectivity potentiator (mip) gene fragment of L. pneumophila. Sensitivity of
culture methods and PCR was determined by percent recovery and by using serial dilutions of L. pneumophila
DNA, respectively. Sensitivity of the real-time PCR assay was 230 genome equivalents (GE) of L.
pneumophila per liter of GAC filtered or distribution waters, and 230 GE per 100 ml source water. All source
water samples were positive for L. pneumophila by DFA versus 80% by real-time PCR. Forty percent of GAC
water samples were positive by DFA versus 20% by real-time PCR. Potable water samples yielded the lowest
percentage with 12.5% positive for both DFA and real-time PCR.

Keywords: Legionella pneumophila, biofilm, fluorescent microscopy, real-time PCR

Legionella pneumophila is Gram-negative
opportunistic pathogen, ubiquitous in freshwa-
ter systems, capable of causing severe pneumo-
nia, and is the most reported cause of clinical
legionellosis cases (Fields 2002; Reischl et al.
2002; Templeton et al. 2003; Fields 2007). In
potable water systems, L. pneumophila survives
in the microbial communities of biofilms (Atlas
1999; Molofsky & Swanson 2004; Sheehan et
al. 2005; Lau & Ashbolt 2009) with human
infection occurring through inhalation of con-
taminated water particles (Reischl et al. 2002;
Templeton et al. 2003), including hot water
systems (Hruba 2009). While in water systems,
L. pneumophila may persist within biofilms
because of increased opposition to biocidal and
chlorination treatments (Costerton et al. 1995;
Stickler 1999; Harb et al. 2000). The replication
of L. pneumophila within amoeba is well

documented, but proliferation of L. pneumo-
phila may occur in mixed bacterial communities
in water as well, outside of a host cell
environment (Kuiper et al. 2004). Indeed, the
amount of bacteria present in distribution
system biofilms may be near 107 cells cm2

(Olson & Nagy 1984; LeChevallier et al. 1987).
However, many of the bacteria present in
biofilms have been uncharacterized, and their
contribution to L. pneumophila survival is not
fully understood.

Like many bacterial pathogens, detection
and recovery of Legionella spp. from water
may involve culture-based methods and/or
molecular approaches, depending on the labo-
ratory resources available (Tronel & Harte-
mann 2009). Traditional methods of L. pneu-
mophila detection utilize culture-based assays
that require lengthy incubation times and may
lead to false negatives or require cellular
resuscitation due to bacteria entering a viable-
but-nonculturable (VBNC) state (Atlas 1999;
Reischl et al. 2002; Ohno et al. 2003; Oezcakir

1 Current Address: Department of Microbiology and
Immunology, Indiana University School of Medi-
cine, Indianapolis, IN 46202.
2 Correspondence: jlmckillip@bsu.edu

2010. Proceedings of the Indiana Academy of Science 119(1):25–34

25



2007). Other means of detection include direct
fluorescent antibody methods (DFA) and
nucleic acid detection methods such as poly-
merase chain reaction (PCR) that target ribo-
somal RNA (rRNA) genes and/or the mip gene
(Behets et al. 2007; Dusserre et al. 2008;
Nazarian et al. 2008; Morio et al. 2008), which
encodes the macrophage infectivity potentiator,
a virulence factor mediating intracellular infec-
tion of human macrophages as well as free-
living protozoa (Cianciotto & Fields 1992). The
DNA intercalating dye SYBR Green can be
used in real-time PCR to differentiate multiple
PCR products with melting temperatures (Tm)
differing less than 2uC (Ririe et al. 1997;
Velasek & Repa 2005). The objectives of this
study were to assess the prevalence and
distribution of L. pneumophila in public drink-
ing water sources in and around the Delaware
County, Indiana area using selective culture
methods, fluorescence microscopy, and species-
specific real-time PCR methods.

The White River in Muncie (Delaware
County), Indiana is source water for the
surrounding area. This river basin has a
drainage area of 625 km2 with the majority of
the surrounding land used for agriculture. The
average river flow is 4.92 3 105 m3/day. The
Indiana-American Water Company treatment
plant is a conventional treatment facility that
involves pre-treatment with powdered activated
carbon for micro-pollutant removal and chlo-
rine for oxidation and disinfection. The settling
step utilizes ferric chloride and a cationic
polymer. The filtration step consists of 61 cm
of granular activated carbon (GAC) followed
by 15–20 cm of sand. Post-treatment includes
the addition of chlorine and ammonia to form
chloramines, fluoride, and orthophosphate for
corrosion inhibition prior to distribution. The
treatment plant produces 42,000 m3 of potable
water per day. The distribution system covers
an area approximately 70 km2 with roughly
43% of the distribution network consisting of
pipes 15 cm in diameter or smaller.

METHODS

Legionella pneumophila subspecies pneumo-
phila serogroup 1 was obtained from American
Type Culture Collection (ATCC 33152; Man-
assas, Virginia USA) and plated on buffered
charcoal yeast extract (BCYE) agar plates
containing polymyxin B, anisomycin, and
vancomycin (Hardy Diagnostics; Santa Maria,

California USA). BCYE agar plates were
incubated in an extinguished candle jar at 37
uC for 72 h. Colonies of L. pneumophila ATCC
33152 were transferred to sterile saline to reach
a 0.5 McFarland turbidity standard. Serial
dilutions were performed to a concentration
of 1.5 3 102 cells/100 ml then filtered with a
0.45 mm membrane filter (Millipore, Billerica,
Massachusetts USA) and placed on BCYE
agar. After 72 h, percent recovery was deter-
mined by dividing the number of colonies in
quadruplicate platings by total number of L.
pneumophila cells in the sample. A 95%
confidence interval (CI) was used to determine
recovery efficiency. Other experiments analyzed
replicate values using a one-tailed t-test and
standard deviation (SD).

Source and GAC water samples, collected
during a span from August 2003 to March
2005, were aseptically collected in sterile 1 L
Nalgene containers (Nalge Nunc International
Corp., Rochester, New York USA) and pro-
cessed immediately. Source and GAC water
samples were collected on site at the Indiana-
American Water treatment plant in Muncie,
Indiana. Distribution water samples were
collected from the end of the distribution
system and stored at 4 uC until enrichment
was completed the same day. Distribution
water samples were poor in quality containing
residual disinfectants. Total Chlorine was
measured using the DPD colorimetric method
(Eaton et al. 1998). A study by Leoni &
Legnani (2001) found that combining mem-
brane filtration with a heat treatment at 50 uC
for 30 min yielded higher incidence of Legion-
ella spp. than acid treatment or no treatment.
The authors used a method which consisted of
membrane filtration (0.2 mm) with 1 L of
potable water followed by aseptically cutting
the membrane filter and vigorously shaking the
filter homogenate for 15 min in 10 ml of
phosphate buffer solution (PBS; pH 7.2) and
plated on BCYE. This study uses the same
method with the following modifications. One
hundred ml of source water, 1 L of GAC filter
water, and 1 L of distribution water samples
were heated at 50 uC for 30 min prior to
membrane filtration, and distribution water
containers included 0.1% sodium thiosulfate to
neutralize residual chlorine (Walker et al.
2000). In the present study, 0.45 mm membrane
filters were used instead of 0.2 mm filters, which
differs from the Leoni and Legnani method.

26 PROCEEDINGS OF THE INDIANA ACADEMY OF SCIENCE



The sample was filtered through 0.45 mm
membrane filters, the filter was placed on
BCYE agar, and incubated in a candle jar at
37 uC for 72 h.

Monoclonal fluorescein isothiocyanate
(FITC) labeled antibodies for L. pneumophila
serogroups 1–14 (m-Tech Monoclonal Tech-
nologies; Alpharetta, Georgia USA) were used
in DFA assay according to manufacturer’s
specifications. For staining, the membrane
filter was cut and placed in 0.85% NaCl,
vortexed, and shaken at 250 rcf for 15 min.
Then, samples were vortexed again, and 100 ml
was placed on a microscope slide for DFA.
Images were obtained by confocal microscopy
(Laser Scanning Confocal Microscope 5 PAS-
CAL, Carl Zeiss International; Minneapolis,
Minnesota USA). Two water meters were
removed from the distribution after approxi-
mately 10 years of use and were swabbed for
biofilm sampling. Following swabbing, the
cotton tip was removed from the wooden shaft
of the swab and placed in a 1.5 ml Eppendorf
tube containing 1.0 ml of sterile 0.85% NaCl.
This cotton tip contained the biofilm sample
and was vortexed at maximum speed for 1 min.
Then, the sample was shaken at 250 rcf for
15 min. After 15 min, the sample was vortexed
at maximum speed for 10 sec and the cotton tip
was removed. The remaining volume was
placed in 100 ml of 0.85% NaCl and processed
by membrane filtration and treated as men-
tioned above by DFA.

DNA was extracted from samples, following
72 h incubation on BCYE plates, using
InstaGene Matrix (BioRad; Hercules, Califor-
nia USA). The membrane filter was cut and
placed in 0.85% NaCl, vortexed, and shaken at
250 rcf for 15 min. Then, samples were
vortexed again and 1.5 ml was removed for
DNA extraction. DNA extraction followed
manufacturer’s specifications. DNA concentra-
tion was determined by absorbance at 260 nm.

Oligonucleotide primers (Integrated DNA
Technologies; Coralville, Iowa, USA) were
designed using L. pneumophila subspecies pneu-
mophila serogroup 1 genome (accession
number AE017354). LegF1 (59-CCT ACC
AAG GCG ACG ATC GGT AGC T-39) and
LegR2 (59-GTG TCA GTA TTA GGC CAG
GTA GCC G-39) were designed to amplify a
490 base-pair (bp) product within the 16S
rDNA gene. MipF1 (59-GAC GCT ATG
AGT GGC GCT CA-39) and MipR2 (59-

ACG GTA CCA TCA ATC AGA CGA
CCA G-39) were designed to amplify a 290 bp
product within the macrophage infectivity
potentiator (mip) gene. Duplex amplicon sizes
were of sufficient relative length to be discerned
by melting curve analyses. Real-time PCR
consisted of iTaq SYBR Green Supermix with
ROX (BioRad; Hercules, California USA).
Reaction volumes were 25 ml containing
12.5 ml Supermix, 3.0 mM MgCl2, 0.04 mM
16S primers, 0.08 mM mip primers, 2% bovine
serum albumin (BSA, Sigma-Aldrich; St. Louis,
Missouri USA), and 2% dimethyl sulfoxide
(DMSO, Sigma-Aldrich). Real-time PCR reac-
tions were done in triplicate with 100 ng of total
genomic DNA (gDNA) from environmental
samples assayed. Thermocycling parameters
were as followed: 95 uC for 3 min followed by
40 cycles of 95 uC for 20 sec, 60 uC for 75 sec
(decreasing 1 uC for first six cycles until
annealing temp of 55 uC was reached), and 72
uC for 75 sec with acquisition of data following
extension step using Rotor-Gene 3000 (Corbett
Research; Mortlake, NSW, Australia). A
touchdown approach was implemented for
real-time multiplex PCR to decrease non-
specific amplification in environmental sam-